MASTER PORTABLE HEATER MCDEL B75 Form No. M8514 10/60

Figure 4. Explocded View
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15
ns v
Ty FLAME M(Hm]
DETECTOR h
3|2 Jswten 16
Bl 9 15 8

z e (HHCIE

ON-OFF
SWITCH

MANUAL
RESET
SWITCH




MASTER PORTABLE HEATER MODEL B75 Form No. M8514 10/60

Flgure & Part
Index No. Number Par: Name - Quantity
4-1 M4396 Handle 1
4-2 WLI-4 Lock washer, int. teeth, 1/4 in. 2
4-3 RPC4-4 Screw, Phillips rd. hd., 1/4-20 x 1/2 in. 2
4-4 M4343 End cover 2
4-5 RPF3-§ Screw, Phillps rd. kd., No. 10-32 x 5/8 in. 8
4-8 NLF-3 Nut, Flex Loc No. 10-32 4
4-7 WP-3 Washer 8
4-8 M3353 Filler cap 1
4-9 M8620 Fuel tank assembly 1
4-10 M5855 Fuel {ilter assembly 1
4-11 ME5T7 Standpipe assembly 1
4-12 M6688 Screen 1
4-13 M52 Drain pipe cap, 1/4 in. 1
4-H4 M6588 Drain pipe 1
4-15 M4927 Leg assembly 2
1-18 M6611 Side panel 1
4-17 ME612 Control side panel 1
4-18 RF3-5 Serew, Rd. hd, No. 10-32 x 5/8 in. 8
4-19 WLi-3 Lock washer, int. teeth, No. 10 8
4-20 M5776 Plug button 1
4-21 6613 Igniter access door 1
4-22 RF3-5 Screw, Rd. hd. sheet metal, No. 8 x 3/6 in. 1
4-23 Me618 Fuel line, tank to pump 1
4-24 Me621 Fuel iine, pump to solenold valve 1
4-25 M6EI17 Fuel line, valve to burner 1
4-26 M5685 Knob 1
4-27 ME178 Indicator plate 1
4-28 ME688 Switch 1
4- Me789 Nut, for switch 1
4- ME785 Nut, for switch 1
4-29 M6657 Metering valve 1
4-30 M6580 Solenoid valve 1
4-31 69248 Elbow 1
4-32 MB658 Flame detector switch 1
4-33 MG679 Flame detector shield agsembly 1
4-34 STP2-3 Screw, Phillips rd. hd. sheet metal, No. 8 x 3/8 In. 2
4-35 M6659 Manual reset safety switch 1
4-36 STP2-3 Screw, Phillips rd. hd. sheet metal, No. 8 x 3/8 in. 2
4-37 ME650 Igniter and holder 2sgembly 1
4-38 ST2-4 Screw Rd. hd, sheet metal, No. 8 x 1/2 n. 1
4-39 M88s89 Gasket 1
4-40 ME578 ‘Terminal block 1
4-41 . STP2-8 Screw, Phillips rd. hd, sheet metal, No. 8 x 1 in. 1
4- M5483-2 Extension cord assembly 1
4= M6595 Motor, Grille, Transformer and Fan Assembly 1
4-42 M660% Pump cap 1
4-43 ME705 Pump gasket 1
444 M5708 Pump impeller 1
445 RPC2-3 Screw, Phillips rd. hd. No. 8-32 x 3/8 tn. 4
4-46 M5876 Connector 2
47 M4502 Fan 1
4-43 M5T21 =~ . Motor i
4-49 M5232 Grille 1
4-50 STP3-4B Screw, Phillips rd. hd. sheat metal, blunt point No. 10 x 1/2 in, 4
4-51 RPC2-3 Screw, Phillipe rd. hd. No. B-32 x 3/8 in. 4
4-52 WLE?2 Lock washer, external, No. 8 4
4-53 M5301-1 Trans{ormer 1
4-54 STP2-2-1/2B Screw, Phillips rd. hd. sheet metal, blunt point No. 8 x 5/16 in. 2
4-55 WLE2 Lock washer, external, No. 8 H
4-58 M6E855 Burner plate assembly 1
4-57 8TP2-3 Screw, Phililps rd. hd., sheet metal No. 8 x 3/8 in. 4
4-58 89248 Elbow 1
4-59 NJF8 Nut, jam, 1/2-20 1
4-60 M58175 Fin asgembly 1
4-61 Ma838 Fuef distributing plate 1
4-82 MG843 Spacer 8
4-83 RPC-2-T1588 Screw, Phillips rd. hd,, stainless steel, No. 8-32 x /8 1n. 7
4-64 NPC-2 Nut, hex, No. §-32 7
4-65 MB5856 Alr turning vane assembly 1
¢-68 ME800 Fiberfrax pad 1
4-87 ME579 Pad support ring 1
4-68 M6606 Drip trough 1
£-69 M8853 Drip trough spacer 1
4-70 M6838 Fiberirax drip trough gasket 1
4-71 Me627 Combustion chamber assembly 1
4-72 M5666 Perforated sleeve 1
4-73 S$TP-2-3 Screw, Philllps, rd. hd., sheet metal, No. 8 x 3/8 in. 3
4-74 M5659 Cone assembly 1
4-75 M6628 Combustios chamber 1
4-78 MGé14 Quter shell assembly 1
4-17 ST2-3A Screw, Phillips rd. hd. sheet metal No. 8 x 3/8 in. 1
4-78 Me642 Porcelain bushing, 1/2 tn, L.D. 1
4-79 M6841 Porcelatn bushing, 5/16 in. 1.D. 1



